150376 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 |3 172" X 3" HUMP HOSE 1 | TREE RIVOT
PART NO. 150376 1 | VOLANT FILTER BOX LID 3 | 10/32* SOCKET HEAD SCREWS| ! |1/2* X 14 1/2* VINYL TRIM
1 | VOLANT AIR FLOW DUCT 1 |8 MM X 40 BOLT 1 | SENSOR GASKET
INSTALLATION INSTRUCTIONS
1 | POWERCORE FILTER W/CLAMP| 2 |10 MM SCREWS 1 |1# ELBOW FITTING
1 | VOLANT ADAPTER 1 | 3/8* WASHER 6 | 1/47-20 TRUSS HEAD SCREWS
2 | #048 CLAMPS 3 | 1/4* WASHERS 6 | 1/4* RUBBER WASHERS
2 | #056 CLAMPS 3 |10/32* LOCK WASHERS
1 |3 174" X 3° SLEEVE 1 | 3/87 LOCK WASHER
7T TN STOCK
i AN BREATHER HOSE
Ve T T S%:UR 24&48 #048 #048
/ /2" FITTING |-| CLAMPS CLAMPS
/ STOCK Q Q
/ FLOW \
,’ SENSOR \|
' ——— SENSOR GASKET I VIOLANT
— H AIR DUCT
\
\ VOLANT / 3 1/4° X 3*
AN AIR DUCT SLEEVE

(6> 1/4"-20 TRUSS HEAD SCREWS
(6> 1/4" RUBBER WASHERS NOTE: INSERT THE

NOTE: INSERTS ARE MADE FOR

#056 PART NO. 15535. PLEASE DISREGARD

CLAMP FOR PART NO. 15537. PLASTIC
T ) EEEV%I%E,LTT %@Dﬂ‘ﬁ VOLANT SCREWS ARE PROVIDED,
- - ONTO THE FENDER. ADAPTER
(o] (@) R )
e o HosE
TREE RIVOT
FILTER BOX & (3 10/32" SOCKET HEAD SCREW
(3) 10/32* LOCK WASHER
1/3;N¢L14T R1I/Ma' (3) 1/4* WASHER
e _
olarn W/SPONGE P N I t
P enfurmnn N
: — AN Yolan
- \ / \ P et o ft m A c.e_
\ / ELBOW
2 AN D ) / FITTING |
\O¢7POWERCORE (™ / { |
E E — FILTER \ STOCK ’l
wscLamp T
o ° FENDER = BREATHER /
A1 WELL hose
/
FILTER BOX LID y
ALIGNS AGAINST 8 M X 40 BOLT s

FRONT RADIATOR
CORE SUPPORT

3/8" LOCK WASHER S~ _-
3/8" WASHER -

ACCESSORY OPENING

Check out a selection of performance air intake systems offered in our online store.


https://www.carid.com/volant/
https://www.carid.com/air-intakes.html

